
SANTA BARBARA LOCAL AGENCY FORMATION COMMISSION 

EXECUTIVE OFFICER'S REPORT 

LAFCO 17-01: 

PROPONENT: 

ACREAGE& 

LOCATION 

PURPOSE: 

April 13, 2017 (Agenda) 

Formation of Los Olivos Community Services District (LOCSD). 

Register Voter Petition of Application (42.5%) 

The proposed district is comprised of approximately 441.03 acres and is 
located in the center of the Santa Ynez Valley, is the Los Olivos census 
designated place. The proposed district is located approximately at the 

intersection of State Highway 154 and Figueroa Mountain Road. As 
contained in the petition of application, the boundaries of the proposed 
district include all of the territory of the Los Olivos Special Problem Area 
[...]
4 County of Santa Barbara Comprehensive General Plan Land Use Element (Republished May 2010)

Basis of Design2

EXHIBIT H



AECOM Section 2 Basis of Design 2-2

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

gpd per square foot of commercially-developed area. Table 2.1 below summarizes the AADF
wastewater flow estimates from the PER revised using a 20-yr buildout of commercial properties. The
average day maximum month flow (ADMMF) is summarized in Table 2.2, maximum daily flow (MDF) in
Table 2.3, and peak hour flow (PHF) in Table 2.4.

Wastewater calculations for the Los Olivos study area were more recently estimated by Stantec in April
2015. Stantec’s estimates were based on water use data (when available) provided by the local water
purveyor, the Santa Ynez River Water Conservation District. Water use and irrigation factors were
applied to the metered water usage data to estimate wastewater flows. For areas of the special
problems district that had no water use data, an assumption of water consumption was used. Estimates
were only developed for the Phase II existing and build-out commercial and select residential
properties. Flows for the remaining Phase III residential properties are not included in the calculations.
However, the residential water use factor of 268.7 gpd per connection and 0.042 gpd per square foot of
commercial estimated in Stantec’s report can be used to calculate the total Phase III (remaining 389
residences and commercial buildout) wastewater flows. Table 2.1 below summarizes the AADF
wastewater flow from Stantec’s analysis. The ADMMF is summarized in Table 2.2, MDF in Table 2.3,
and PHF in Table 2.4.

Los Alamos is a community located approximately 11 miles northeast of Los Olivos. The community of
Los Alamos has a similar mix of residential and commercial properties. In 2012 the population of Los
Alamos was 1,800 and the AADF was 122,460 gpd. According to the Los Alamos Community Services
District Wastewater Collection and Treatment Planning Study (Bethel Engineering, April 2012), the
average residential flow is estimated to be 180 gpd per connection and commercial flow is estimated at
60 gpd per 1,000 ft2. Due to the similarities between the two communities, Los Alamos’s data will be
used to generate a comparative wastewater flow estimate for Los Olivos. Table 2.1 below summarizes
the AADF wastewater flow from the Los Alamos data. The ADMMF is summarized in Table 2.2, MDF in
Table 2.3, and PHF in Table 2.4.

This update uses the same flow factors as the PER.

Residential Commercial (20-yr Buildout)
Total

Connections
Factor
(gpd/

connection)

AADF
(gpd)

Total
Area (ft2)

Factor
(gpd/ft2)

AADF
(gpd)

Total
(gpd)

PER 400 215 86,000 349,529 0.056 19,574 105,574
Stantec
Report

400 269 107,600 349,529 0.042 14,680 122,280

Los Alamos
Comparison

400 180 72,000 349,529 0.060 20,972 92,972

Composite 400 221 88,400 349,529 0.053 18,409 106,942

Table 2.1 – Projected Average Annual Flows

EXHIBIT H



AECOM Section 2 Basis of Design 2-3

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

AADF (gpd) ADMMF (gpd)
Residential Commercial Total AADF:ADMMF

Factor
Residential Commercial Total

PER 86,000 19,574 105,574 1.1 94,600 21,531 116,131

Stantec
Report

107,600 14,680 122,280 1.1 118,360 16,148 134,508

Los Alamos
Comparison

72,000 20,972 92,972 1.1 79,200 23,069 102,269

Composite 88,400 18,409 106,942 1.1 97,387 20,249 117,636

AADF (gpd) MDF (gpd)
Residential Commercial Total AADF:MDF

Factor
Residential Commerci

al
Total

PER 86,000 19,574 105,574 3.2 275,200 62,636 337,836

Stantec
Report

107,600 14,680 122,280 3.2 344,320 46,977 391,297

Los Alamos
Comparison

72,000 20,972 92,972 3.2 230,400 67,110 297,510

Composite 88,533 18,409 106,942 3.2 283,307 58,907 342,214

AADF (gpd) PHF (gpd)
Residential Commercial Total AADF:PHF

Factor
Residential Commercial Total

PER 86,000 19,574 105,574 4.5 387,000 88,081 475,081

Stantec
Report

107,600 14,680 122,280 4.5 484,200 66,061 550,261

Los Alamos
Comparison

72,000 20,972 92,972 4.5 324,000 94,373 418,373

Composite 88,533 18,409 106,942 4.5 398,400 82,838 481,238

Per the above tables, a composite flow using data from three different sources was generated. These
composite flows are summarized in Table 2.5. The composite flows will be utilized going forward for
sizing of collection and treatment facilities.

AADF (gpd) ADMMF (gpd) MDF (gpd) PHF (gpd)
107,000 118,000 342,000 481,000

Table 2.2 – Projected Average Daily Maximum Month Flows

Table 2.3 – Projected Maximum Day Flows

Table 2.4 – Projected Peak Hour Flows

Table 2.5 – Composite Flows

EXHIBIT H



AECOM Section 2 Basis of Design 2-4

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

Sewer and Pump Station Preliminary Sizing & Layout2.4

The PER recommends a gravity-type collection system which takes advantage of the generally south
sloping topography of the area. The PER estimated that collection pipes will likely range from 8-inches
to 15-inches in diameter, to accommodate commercial and residential build-out flows.  The revisions to
the flow estimates do not affect this assumption.

The PER provides design information for a single lift station as part of the Southern Route. Revisions to
the flow estimates allow us to reduce the flow capacity of the station from 94 gallons per minute (gpm)
to 80 gpm. The size of the force main can be reduced from 4-inches in diameter to 3-inches in diameter
to maintain adequate velocity in the force main.

Wastewater Treatment Plant Sizing2.5

The selected MBR treatment train will be sized to treat the ADMMF of 118,000 gpd. The sequence of
installation for the membrane treatment trains and operations will be the same as outlined in the PER.
A 300,000 gallon equalization tank or basin should be installed to smooth the spikes in flow during peak
tourism days.

Land Requirements2.6

Per the PER, the land requirement for the MBR treatment facility is estimated to be 0.30 acres. This
assumption is not changing. A 300,000 gallon equalization tank or basin will add an additional 0.20
acres.

The PER assumes a total of 24-acres of infiltration basins (with an associated land requirement of 40
acres) would be needed for disposal of wastewater effluent. However, this sizing was based on a very
conservative 0.20 inches/day infiltration rate. Research performed with the United States Department of
Agriculture Natural Resources Conservation Service Web Soil Survey found many areas to the north
and southeast of Los Olivos with significantly higher infiltration rates. These areas have infiltration rates
that range from 1.44 inches/day to 13.5 inches/day. Using the lower end of this range, the area required
for the infiltration basins can be reduced to 5 acres.

Current Number of On-Site Wastewater Systems2.7

According to the 2014 Onsite Wastewater Treatment Systems Local Agency Management Program
(LAMP), there are approximately 343 septic systems within the Los Olivos specials problems district.

EXHIBIT H



AECOM Section 3 Treatment Alternatives Evaluation 3-1

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

This section of the report describes the recommended membrane bioreactor (MBR) wastewater
treatment system components, approximate cost of the treatment plant and provides comparison to
continuing on-site treatment by retrofitting existing septic systems.

Membrane Bioreactor Wastewater Treatment System3.1

Table 3.1 indicates the wastewater flow and characteristics used for sizing of the wastewater treatment
plant (WWTP).

Average Day Maximum Month Flow (gpd) 118,000

Maximum Daily Flow (gpd) 342,000
Peak Hour Flow (gpd) 481,000

BOD

(mg/L) 435
(ppd)1 575

TSS

(mg/L) 330
(ppd)1 435

TKN

(mg/L) 65
(ppd)1 85

The WWTP is designed around MBR technology. In order to develop preliminary cost estimates for the
wastewater treatment system the following equipment manufacturers presented in Table 3.2 were
consulted.

Process Manufacturer/Model
Screen & Grit Roto Sieve Model RS-24 Screen
MBR Equipment Econity
UV Disinfection Equipment TrojanUVFit™ 18AL40 Reactor

Treatment Alternatives Evaluation3

Table 3.1 – Basis of Design

Table 3.2 – Basis for Evaluated Equipment Costs

EXHIBIT H



AECOM Section 3 Treatment Alternatives Evaluation 3-2

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

The following is a brief description of the equipment and processes selected for the WWTP.

Screen/Grit Facility3.1.1
Screen and grit facility will be provided to prevent large particles from getting carried into the
downstream treatment process.  The screen opening will be 0.2 mm and sized to protect the membrane
elements of the MBR. Two Rotosieve Model RS-24 screens, (one duty, one standby) will be provided.
Compaction and bagging of the screenings will be included. Screenings will require disposal at a
qualified landfill facility.

Wastewater Equalization Tank3.1.2
The wastewater equalization tank will be sized at 300,000 gallons.  The equalization tank will be a
concrete tank and include a flat aluminum roof.  The aluminum roof is provided to reduce the spread of
odorous compounds into the atmosphere. Design of the tank will include odor control and internal wash
down systems.

 MBR Equipment3.1.3

The MBR process consists of activated sludge reactors (or aeration basins) that use membrane
filtration for solids separation. Membrane filtration is a solids separation process which utilizes
polymeric filtration media with small pore sizes ranging from 0.04 (hollow fiber) to 0.4 microns (flat
sheet) to sieve and separate solids from the treated effluent. These systems are used to replace the
secondary clarification and filtration steps normally associated with the activated sludge process.
Without the limitations set by solids flux in conventional secondary clarification, the mixed liquor
suspended solids (MLSS) concentration can be as high as 10,000 mg/L, which is much higher than
conventional suspended growth processes. The higher MLSS concentration and the elimination of
secondary clarifiers reduce the footprint of the overall MBR process. An MBR also produces a higher-
quality effluent compared to that produced by secondary clarification paired with tertiary filtration.

The biological process for an MBR system is controlled similarly to conventional activated sludge,
where the solids retention time (SRT) is adjusted to achieve the desired removal efficiencies and
sludge characteristics. Figure 3.1 provides an illustration of the process.

Figure 3.1 – Typical MBR System Flow Schematic

EXHIBIT H



AECOM Section 3 Treatment Alternatives Evaluation 3-3

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

For the Los Olivos WWTP, two biological treatment trains followed by two membrane trains would be
constructed. Each biological treatment train would consist of pre-anoxic, aerobic, and post-anoxic
zones. The anoxic zone is required to achieve denitrification. The post-anoxic zone is required to
minimize the amount of dissolved air that is recycled to the pre-anoxic zone that could inhibit the
denitrification process.  The membrane system will be designed using hollow fiber membrane with pore
sizes of 0.1 micron. Pertinent design features of the MBR system is provided in Table 3.3.

Membrane Bioreactor (MBR)
Total Design Capacity (gpd) 118,000

Number of Treatment Units 2
Pre-Anoxic Zone

Volume per Train (gal) 10,000

Total Volume (gal) 20,000
Aerobic Zone

Volume per Train (gal) 30,000

Membrane Tank Volume (gal) 5,284
Total Volume (gal) 70,568

Post-Anoxic Zone

Volume per Train (gal) 10,000
Total Volume (gal) 20,000

HRT (hours) 22.4

SRT (days) 15 - 30
MLSS (mg/L)2 6,000 – 10,000

F:M (lb BOD/lb MLSS x day) 0.05 – 0.25

Trains per Unit 1
Total Trains 2

Cassettes per Train 3

Total Cassettes 6
Modules per Cassette 24

Total Modules 144

Total Membrane Area (sf) 32,544
Flux at MDF (gallons/sf/day) 10.51

Flux at PHF (gallons/sf/day) 14.8

System Controls3.1.4
Process control and alarm notification will be provided through a pre-programmed PLC-based control
system, fully factory pre-wired and installed in a NEMA 12 panel.  The control panel will be housed in a

Table 3.3 – Pertinent Design Features of the MBR System

EXHIBIT H



AECOM Section 3 Treatment Alternatives Evaluation 3-4

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

container and will be installed at site. The HMI will allow the operator to control and monitor the
complete system operation through operator inputs within pre-set limits.

Motor Control3.1.5
Starters for the blowers and pumps, soft starts, variable frequency drives (VFDs), and power
transformers will be housed in a NEMA 12 panel.  The starters and VFD drives will be installed indoors.

UV Disinfection3.1.6

Three18AL40 Trojan UV units will be provided.  Two of the units working in parallel will provide
treatment at peak flow.  The third unit will remain on standby.  Should one UV unit fail, the standby unit
will be brought on line.  Each UV units will have 18 lamps each at 250 W.

Sludge Disposal3.1.7

About 1% of the volume of the raw wastewater will be generated as waste sludge at about 1.5% solids
content.  This amounts to 1,180 gallons of sludge generated per day.  Sludge will be stored in a 10,000
gallon, aerated, above ground bolted steel storage tank.  Sludge will be hauled off site for disposal.

Effluent Lift Station3.1.8

Two 100 gpm, 100 ft TDH pumps will be provided to send the treated wastewater to the disposal
system.  One pump will operate and the second pump will be a standby. Pumps will be provided with
variable frequency drives.  The lift station will have a wet well to store 30 minutes of effluent.

Odor Control System3.1.9

Odor control system will be designed to remove odorous air from the wastewater equalization tank
vapor space and will treat the air in a packed bed scrubber.  The scrubber will be designed treat 2,000
CFM of odorous air.

Overhead Crane System3.1.10

One electric chain hoist will be provided for the maintenance of the membranes of the MBR.

Opinion of Probable Costs Wastewater Treatment3.1.11

Based on these design criteria, a project cost estimate was developed for the WWTP using MBR.

EXHIBIT H



AECOM Section 3 Treatment Alternatives Evaluation 3-5

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

Equipment Total
1. Equalization Tank $430,000
2. Aluminum Dome Cover $552,000
3. Screen & Grit Facility $205,400
4. MBR Equipment $2,082,400
5. Sludge Disposal Facilities $70,000
6. Disinfection UV system $319,250
7. Effluent Pump Station $88,800
8. Odor Control System $121,500
9. Site Piping $200,000
10. Aeration Blowers $138,000
11. MCC/Blower Bldg $120,000
12. Electrical/Instrumentation $200,000
13. Overhead Crane $21,950

Subtotal $4,549,300
Contingencies (20%) $909,860

Total Construction Cost $5,459,0001

Engineering, Administration, Legal (35%) $1,910,650
Total Project Cost $7,370,000
Notes:
1. AACE Class 4 planning level estimate. Expected accuracy range of -30 to +50 percent.

Table 3.4 – Wastewater Treatment System Cost Summary

EXHIBIT H



AECOM Section 4 Effluent Disposal 3-6

Santa Barbara County
Update to Los Olivos Wastewater System Preliminary Engineering Report

September 13, 2016

Operations and Maintenance Cost Wastewater Treatment System3.1.12
The O&M cost estimate for the MBR is included in Table 3.5.

Component Unit
Cost Unit Quantity Unit Total

Sludge Disposal $0.24 $/gallon 430,700 gallons $103,368

Power $0.16 $/kWh 1,138,800 kWh $182,208

Maintenance2 2.0 % $4,549,300 - $90,986
Misc. Equipment Replacement2 4.0 % $4,549,300 - $181,972
Total $558,534